

Test Report

Report No.: FLSZF000154190001ER1

Page 1 of 3

Customer: ASIA PACIFIC INDUSTRY GROUP CO., LIMITED
Address: No.3399 Luzhou Ave., Baohe Dist., 230051, Hefei, Anhui, China

Report on the submitted sample(s) said to be:

Sample Name : Products of polystyrene(PS)
Material : PS
Lot No. : 2121545
Model No. : HG037AS
Sample Received Date : Jan.21,2018
Sample Tested Date : Jan.21,2018~Jan.25,2018

Test Requested: As specified by client, in accordance with the U.S. Food and Drug Administration's requirement for polystyrene and rubbermodified polystyrene.

Test Method: As specified in FDA 21 CFR 177.1640.

Test Component(s): Transparent plastic

Test Result(s): Please refer to the following page(s).

Test Conclusion: The test item(s) of the submitted sample(s) comply with the requirements stated in FDA 21 CFR 177.1640.

Tested by

SKY

Reviewed by

Betty Tony

Approved by

Tony

Date



Tony
Approved Signatory

Test Report

Report No.: FLSZF000154190001ER1

Page 2 of 3

Test Result(s):

Test Item(s)	Test Result	MDL	Limit	Unit
Total Residual Styrene Monomer (w/w)	0.04	0.01	≤0.5	%

Note(s): 1. MDL = Method Detection Limit
2. ≤ = no more than
3. % = percentage by weight

Note(s): This report is amended base on the test report No. FLSZF000154190001E, and report No. FLSZF000154190001E is substituted by this report

Asia Pacific Industry Group Co., Limited
<http://www.boppfilmsales.com>
<http://www.apigcl.com>
Skype: asiapacificsale
Wechat/whatsapp/mobile:86-18919654871
Anhui Eastern Communication
<http://www.boppfilmsale.com>



Test Report

Report No.: FLSZF000154190001ER1

Page 3 of 3

Photo(s) of the sample(s)



*** End of report ***

The test report is effective only with both signature and specialized stamp. The result(s) shown in this report refer only to the sample(s) tested. Without written approval of CTI, this report can't be reproduced except in full.

